INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT

We Protect Hoosiers and Our Environment.
100 N. Senate Avenue + Indianapolis, IN 46204

(800) 451-6027 - (317) 232-8603 + www.idem.IN.gov

Michael R. Pence Thomas W. Easterly
Governor Commissioner

October 9, 2014

VIA ELECTRONIC MAIL

The Honorable Duke Bennett, Mayor
City of Terre Haute

17 Harding Avenue

Terre Haute, Indiana 47807

Dear Mayor Bennett:

Re: Long Term Control Plan Amendment Review
City of Terre Haute
NPDES Permit No. INO025607
State Judicial Order No. 84D02-0809-CC-11402
Vigo County

The Indiana Department of Environmental Management (IDEM) Office of Water
Quality (OWQ) has conducted a substantive review of the City of Terre Haute’s
[...]
66" trunk sewer conveys
flows from the Canal Sewer
and flow that 1s diverted
over the weir at Lafayette

Chestut St. and Spruce St. into a
St. weir chamber that is
located near Third St. The
flow is diverted into a 30"
throttle pipe into the 48"
interceptor

009 96" 30" 469.11 2.54 partially

42" trunk sewer from Ohio
St. enters weir chamber and
. is diverted into an 8" " " " )
008 Ohio St. A 42 8"-15 468.25 3.18 partially
a 15" throttle pipe to the

54" interceptor

96" trunk sewer from
Walnut St. enters weir
007 Walnut St. chamber and is diverted 96" 18" 463.92 4.25 no
into an 18" throttle pipe to
the 54" interceptor

54" trunk sewer form Oak
St. enters weir chamber and
is diverted into an 8"
throttle pipe to the 60"
006 Oak St. interceptor. Some flow 54" 8" 469.5 1.5 yes
from Oak St. flows to the
Crawford St. outfall from a
Cross connection on

Second St.

63" trunk sewer from
Crawford Crawford St. enters weir
005 <t chamber and 1s diverted 66" 12" 471.08 2.81 yes
‘ into a 12" throttle pipe to
the 60" interceptor

City of Terre Haute, Indiana Combined Sewer Overflow Long-Term Control Plan
HANNUM, WAGLE & CLINE ENGINEERING

2-13




004 Hulman St. connection at Prairieton 96"

114" trunk line on Hulman
St. coveys flow from
Hulman St. and flow

relieved from Idaho St.

through the 84" cross orifice

opening
56" X
64"

459.18 2.61 no
Rd. Flow enters the
diversion structure and 1s
diverted to the 60"
interceptor through a 56"
X 64" orifice

011 Idaho St. structure and 1s diverted to 96"

96" trunk line on Idaho St.

. . orifice
enters the diversion

opening
65" X
72"

458.75 3.92 no
the 66" interceptor through
a 65" X 72" orifice

003 Turner St.

84" trunk sewer from
Turner St. enters weir
chamber and 1s diverted
into a 20" throttle pipe to
the 66" interceptor which
flows into the Main Lift
Station which is then
pumped to the WWTP

84" 20" 459.47 4.25 no

002

The flow enters the wet
well of the main lift station
Main Lift and when the capacity of " Elevation

Station the lift station 1s reached, . e AVS =461.0 o
the flow goes over a weir

and out the outfall.

2.3.4 Wastewater Treatment Plant Facilities

The wastewater treatment plant in Terre Haute, located along the Wabash River, east of SR 63 and
south of Interstate 70 was originally constructed and put into operation in 1963 as a primary
treatment facility. New facilities at that time included: pretreatment and primary treatment facilities,
chlorination and digestion facilities, the administration/control building and the main lift station.
In 1971, it was expanded to include secondary treatment. Additional sludge handling and
dewatering/storage facilities and fine-bubble diffusers were added in 1989. The two flow
equalization basins were added in 1990 and the main lift station was upgraded with new screening in
1997. A summary of the process capacities described in the following sections are included in Table

2.3-3. The schematic of the existing processes is shown in Figure 2.3-3.

The existing NPDES permit (Permit No. IN 0025607) indicates that the WWTP is rated for a
design average daily flow of 24 MGD. A copy of the current NPDES permit 1s included in

City of Terre Haute, Indiana Combined Sewer Overflow Long-Term Control Plan
HANNUM, WAGLE & CLINE ENGINEERING

2-14




Appendix 1-1. The effluent discharge limits contained in the permit are shown in Table 2.3-4. The
mass loading limits presented are based on a peak wet weather flow of 48 MGD. A summary of the

current plant flow loadings is included in Table 2.3-5.

Table 2.3-3
Wastewater Treatment Facility Capacities
: Actual
oF No. of e Design I.’eak Peak
Facility . Unit Size Capacity .
Units (MGD) Capacity
(MGD)
Main Lift Station 4 4 @ 11,100 GPM 56 48
(1 1s a standby)
Preliminary Treatment
- Aerated Grit Tanks 2 40'x16-2"x14'-4"SWD 48 48
- Comminutors 3 36" 48 48(1)
- Pre-Aeration Tanks 4 68'x106'x12'-8"SWD 48 48
Primary Treatment
- Primary Clarifier 12 139'x16'x10-1"SWD 48 48(2)
Secondary Treatment
- Aeration Tanks 4 3 passes each @ 36 31(3)
108'-8"x30'x15'-1"SWD
- Secondary Clarifiers 4 100" Diam. 12'SWD 36 31(3)
- Chlorme Contact Tank 1 66,840 cu. Ft. volume 48 48
- Dechlorination Tank 1 3,570 cu. Ft. volume 48 48
Equalization Tanks 2 5.2 Mgal Volume
(1) One channel does not recetve grinding to maintain this peak capacity
(2) Based on NPDE permit and 1,800 gpd/sf
(3) Based on previous operational experience
City of Terre Haute, Indiana Combined Sewer Overflow Long-Term Control Plan

HANNUM, WAGLE & CLINE ENGINEERING
2-15



Table 2.3-4
Terre Haute WWTP - NPDES Discharge Limits

Quantity or Loading Quality or Concentration
Parameter
Monthly Weekly Units Monthly | Weekly Units
Average Average Average | Average
BODs 10014 16022 1bs /day 25 40 mg/L
TSS 12017 18025 1bs /day 30 45 mg/L
Interim NIH;-N
Summer 2003 3004 1bs /day 5 7.5 mg/L
Winter 6008 9013 1bs /day 15 22.5 mg/L
Final NH;-N
Summer 1843 2764 1bs /day 4.6 6.9 mg/1.
Winter 2604 3925 1bs /day 6.5 9.8 mg/L
Quality or Concentration
Parameter A o A A A
Daily Minimum Daily Maximum | Monthly Average Units
pH 6 9 --- s.U.
Tptal Residual Chlorine L 0.04 0.02 meg/L
Final Effluent
E. Coli S 235 125 colonies /100 ml

City of Terre Haute, Indiana

Combined Sewer Overflow Long-Term Control Plan

HANNUM, WAGLE & CLINE ENGINEERING

2-16




Table 2.3-5
WWTF Influent and Effluent Loadings
June 2008 through June 2010

Avg. Max. Raw Raw Raw Final Final Final

Month Flow Day BOD TSS NH4 BOD TSS NH4
MGD MGD mg/1 mg/1 mg/1 mg/1 mg/1 mg/1
June '08 19.2833 42 75 122 10.03 9.7 33.9 0.5357
July 15.2387 20.6 98 114 13.28 59 16.7 0.2929
August 9.7129 13 139 127 18.66 54 59 0.259

September | 10.9467 19.6 141 131 19.09 Missing Data

October 8.73548 14.4 157 135 22.62 4.8 9.8 0.502
November 8.22 12.7 165 136 24.18 4.6 7.9 0.8693
December | 10.8194 21.4 155 144 21.21 8.6 28.4 0.6235
Avg. Max. Raw Raw Raw Final Final Final

Month Flow Day BOD TSS NH4 BOD TSS NH4
MGD MGD mg/1 mg/1 mg/1 mg/1 mg/1 mg/1
January '09 | 9.16129 111 177 144 23.61 4.9 14.3 0.8465
February 11.30306 28.9 171 170 18.78 20.6 68.9 1.445
March 8.97419 15.4 165 154 21.09 93 23.1 0.3648
April 13.45 225 151 131 17.53 14.6 26.9 0.7887
May 13.0065 20.1 113 132 15.68 8.6 17.4 0.5513
June 13.4333 19.1 124 130 16.79 52 11.7 0.2997
July 13.9613 19.5 126 147 17.32 32 6.7 0.2687
August 10.3387 16.9 143 130 19 3.7 7.4 0.241

September 10.45 15.1 168 147 24.31 4.7 11.9 0.51
October 11.4484 20.6 162 160 21.45 4.3 8.8 0.2894
November | 9.34333 15.2 184 150 25.25 3.6 10.6 0.272
December | 12.8548 20.5 180 136 23.42 7.8 16 0.4748

City of Terre Haute, Indiana Combined Sewer Overflow Long-Term Control Plan

HANNUM, WAGLE & CLINE ENGINEERING
2-17




Avg. Max. Raw Raw Raw Final Final Final
Month Flow Day BOD TSS NH4 BOD TSS NH4
MGD MGD mg/1 mg/1 mg/1 mg/1 mg/1 mg/1
January '10 15.8161 284 179 163 24.2 45 14.7 0.1535
February 17.9393 23.3 181 145 24.43 6.8 245 0.2054
March 10.8484 26.9 184 176 22.84 10.4 24.8 0.4694
April 10.937 17.7 174 183 22.28 8.4 221 0.3693
May 11.142 16.1 165 161 20.34 4.6 9.5 0.1352
June 13.02 20.3 117 147 14.36 4.4 9.1 0.3583
Avg. Max. Raw Raw Raw Final Final Final
Flow Day BOD TSS NH4 BOD TSS NH4
MGD MGD mg/1 mg/1 mg/1 mg/1 mg/1 mg/1
Combined | ) 1539 | 20052 | 15176 | 1446 | 2007 7.025 | 17.9583 | 0.463558
Average

2.3.4.1 Main Lift Station

The Main Lift Station consists of two buildings connected at an upper level. The first building
houses the influent screening facilities. The original bar screens were designed to handle 60
Million Gallons Per Day (MGD). The improvement project of 1997 replaced the mechanically
operated screens with similar type equipment and rated capacity. The second building houses
the four raw sewage pumps and controls. The station was orginally designed to pump 40
MGD with three vertical shaft pumps operating. In 1997, the pumps were changed to dry-pit
submersibles and designed to pump 48 MGD to the wastewater treatment plant with three
pumps operating. The force main to the plant is 48-inches. At the average daily flow of 12
MGD, the velocity in the force main is approximately 1.5 feet per second (fps). To prevent
solids from settling out in the pipe, a velocity of 2-3 fps is required. The buildup of solids in
the pipe can and has caused problems at the headworks of the plant when a surge of flow from
a rain storm flushes the solids through the pipes. The buildup of the solids in the grit chamber
lowers the holding capacity and sends more solids to the primary clarifiers to be removed when

pumping sludge.

The wastewater treatment plant also receives wastewater from the following lift stations:

City of Terre Haute, Indiana Combined Sewer Overflow Long-Term Control Plan
HANNUM, WAGLE & CLINE ENGINEERING

2-18



¢ Southside Lift Station (which has a self cleaning bar screen),
¢ Honey Creek Mall Lift Station, and

¢ Penitentiary Lift Station.

The current average dry weather flow from these three lift stations is estimated to be 1.5 MGD,
with a peak of 5.0 MGD. Unlike the main lift station, these lift stations serve areas with
separate sanitary sewers. There are sub-basins within those separate sewer areas however that
have peak flows due primarily to inflow/infiltration during rain events that act similar to
combined sewers. All flow from the four lift stations discharge into the preliminary treatment

facility.
2.3.4.2 Preliminary Treatment

The original preliminary treatment processes, sometimes referred to as the headworks, was
constructed in 1963. It consists of 2 aerated grit tanks, 3 comminutors/grinders in channels
downstream of the grit tanks and 4 pre-aeration tanks. The facilities were originally designed
with a treatment capacity rating of 48 MGD. The grit was removed from the aerated grit tank
with a clamshell bucket which is now inoperable. The only improvement project to these
facilities over the years replaced two comminutors with channel type grinders. Previous studies
have indicated that the capacity for the preliminary treatment is limited to 40 MGD because of
hydraulic problems with the comminutors/grinders (Terre Haute CSO Operational Plan -
2000). It has been estimated that present facilities only remove a small portion of the grit. The
remaining grit passing through these facilities acts to degrade downstream equipment, create

odors and make sludge handling more difficult.

These preliminary treatment facilities were part of the original construction and were up to date
for the 1960's. The operational and maintenance difficulties and age of the units have made the
preliminary treatment an inefficient process that affects the overall performance of the entire
treatment facility. The upgrade of these facilities would significantly reduce problems in this

area as well as the treatment performance and cost of the entire wastewater treatment plant.
2.3.4.3 Primary Treatment

The primary clarifiers were part of the original 1963 construction. They were designed to treat

wastewater flow of 48 MGD. There are four clarifier tanks with three channels per tank. The

City of Terre Haute, Indiana Combined Sewer Overflow Long-Term Control Plan

HANNUM, WAGLE & CLINE ENGINEERING
2-19



clarifiers’ longitudinal collectors act to move sludge to one end and cross collectors move
sludge at the end of the channels to a common hopper for wasting. The effluent channel from
the primary clarifiers was altered with a side channel weir in 1990 to discharge to the flow
equalization (EQ) basins during high flow periods. This discharge to the EQ basins presently
occurs at 24 MGD. The south end of the effluent channel has a sluice gate which is opened
manually to act as a bypass when the EQ tanks are full and the flow rate exceeds the secondary

treatment capacity.
2.3.4.4 Administration and Control Building

The existing administration and control building was constructed in 1963. It is a two level brick
building located near the entrance gate. The building contains various process equipment and
control components, insufficient storage areas and personnel lockers in addition to the
management and staff offices. It 1s undersized for current and future needs and approaching 40
years in age. 'The current location on the site 1s in a position relatively distant from most plant
operational and maintenance activities. There 1s not sufficient parking. A propetly
programmed and designed facility to meet all the current and projected staff needs is desirable.

It has served its useful life.
2.3.4.5 Secondary Treatment

The secondary treatment plant consists of aeration tanks and secondary clarifiers that were built
in 1971. It 1s rated for 24 MGD. The four aeration tanks are comprised of three passes each
and can be operated in step feed mode. There are four 100" diameter circular secondary
clarifiers with 12' side water depth. The plant staff has operated these clarifiers up to the
equivalent of 36 MGD during field testing and believes a higher rate 1s possible if flow splitting
and piping improvements are constructed. Flow distribution between the aeration tanks and
the clarifiers 1s not balanced. Better flow splitting facilities would help to balance out flows to

all tanks and thereby increase performance and efficiency.

The discharge from the clarifiers is disinfected by utilizing gas chlorination and dechlorination
with sulphur dioxide. The wastewater is only disinfected during the recreation season (April-
October) in accordance with the NPDES Permit. The disinfection system is sized for 48
MGD.

City of Terre Haute, Indiana Combined Sewer Overflow Long-Term Control Plan

HANNUM, WAGLE & CLINE ENGINEERING
2-20



2.3.4.6 Biosolids

The original plant was constructed with anaerobic digesters and storage of liquid digested
biosolids in lagoons. In 1989, new belt presses and dewatered biosolids storage facilities were
constructed to allow disposal of liquid and/or dewatered biosolids. Recently, the anaerobic
digesters were converted to aerobic units. Most biosolids processes and equipment with the

exception of the digesters are in a deteriorated condition.
2.3.4.7 Flow Equalization Basins

The two earthen, lined flow equalization basins were constructed in 1990 and have a total
volume of 5.2 Million gallons. The equalization basins receive primary effluent on flows greater
than 24 MGD. Once the basins are full, approximately 24 MGD of flow continues to be sent
to secondary treatment and the balance 1s bypassed from the primary effluent channel to the
chlorine contact tank. When raw sewage flows subside, sewage from the basins can be pumped
back into pre-aeration tanks. The bypass weir in the primary clarifier effluent channel could be
adjusted or replaced to increase the amount of flow sent to secondary treatment before

discharge occurs to the basins.
2.3.4.8 WWTF Expansion — Phase 1

Given the age and condition of the existing treatment facility, a preliminary engineering report
(PER) was completed for the entire facility in 2008/09 during the latter stages of the CSO
LTCP process. The PER recommended significant upgrades for the facility to address
antiquated equipment and processes, operational issues, hydraulic/organic capacity and to have
the ability to meet future regulatory requirements. The improvements recommended were

estimated at $130 million and were proposed to be completed in 3 phases over 5 — 6 years.

Phase I of the improvements to the treatment facility consist of a new Headworks facility which
initiated construction in late 2010. As a result, this new facility shall be considered part of the
existing facility with respect to the CSO LTCP, and the Phase II and IIT work considered as
future improvements and will be discussed later in the report. A summary of the new

headworks facility is as follows:

The new headworks facility will be constructed east of the existing aerobic digesters. New

influent piping will convey all influent flows from the existing preliminary treatment structure to

City of Terre Haute, Indiana Combined Sewer Overflow Long-Term Control Plan